



## TREATMENT, FOLLOW-UP, AND RE-TREATMENT

**TABLE 1: Recommended Treatment for Uncomplicated Chlamydial and LGV Infections** [adapted from CDC, 2015]

Infection	Regimen	Comments
Uncomplicated cervical, urethral, rectal, or pharyngeal infection	<p>Recommended:</p> <ul style="list-style-type: none"> <li>• Azithromycin 1 g by mouth as a single dose OR</li> <li>• Doxycycline 100 mg by mouth twice daily for 7 days.</li> </ul> <p>Alternatives:</p> <ul style="list-style-type: none"> <li>• Erythromycin base 500 mg by mouth four times per day for 7 days OR</li> <li>• Erythromycin ethylsuccinate 800 mg by mouth four times per day for 7 days OR</li> <li>• Levofloxacin 500 mg by mouth once daily for 7 days OR</li> <li>• Ofloxacin 300 mg by mouth twice per day for 7 days.</li> </ul>	<ul style="list-style-type: none"> <li>• Treat asymptomatic pharyngeal infection even if it is the only site of infection.</li> <li>• Alternative regimens are NOT recommended for pharyngeal infections.</li> </ul>
Symptomatic proctitis	<ul style="list-style-type: none"> <li>• Doxycycline 100 mg by mouth twice daily for 21 days OR</li> <li>• Azithromycin 1 g by mouth as a single dose once weekly for 3 weeks [Note: Added June 13, 2019].</li> </ul>	<ul style="list-style-type: none"> <li>• Presumptively treat for LGV; if LGV is excluded by testing, then patients should complete the standard seven-day regimen for uncomplicated chlamydial infection.</li> </ul>

**TABLE 2: Recommended Follow-Up after Completion of Treatment for Uncomplicated Gonococcal Infection** [adapted from CDC, 2015]

Clinical Circumstance	Recommended Clinician Follow-Up
<p>Asymptomatic after treatment with recommended regimen:</p> <ul style="list-style-type: none"> <li>• Urogenital or rectal infection treated with preferred or appropriate alternative regimens.</li> <li>• Pharyngeal gonorrhea treated with preferred regimen.</li> </ul>	<ul style="list-style-type: none"> <li>• Retest at 3 months (or as close to 3 months as possible) post-treatment to assess for reinfection.</li> <li>• If the lab test is positive for <i>N. gonorrhoeae</i>, assess for re-exposure and partner treatment, and re-treat with recommended regimen.</li> </ul>
<p>Asymptomatic after possibly ineffective course of treatment:</p> <ul style="list-style-type: none"> <li>• Urogenital or rectal infection treated with regimen other than preferred or alternative regimens.</li> <li>• Pharyngeal infection treated with an alternative regimen.</li> <li>• Suspected nonadherence to full course of treatment.</li> </ul>	<ul style="list-style-type: none"> <li>• Assess for re-exposure and partner treatment.</li> <li>• Perform a test of cure at site of infection with <i>N. gonorrhoeae</i> NAAT 14 days after completion of treatment.</li> <li>• If test of cure is positive, perform culture and susceptibility testing before retreatment and re-treat with recommended regimen if possible.</li> <li>• If recommended regimen cannot be used, re-treat with an alternative regimen or according to susceptibility test results.</li> </ul>
<p>Symptomatic post-treatment: Persistent symptoms post-treatment; infection at any site.</p>	<ul style="list-style-type: none"> <li>• Assess for re-exposure and partner treatment.</li> <li>• Assess patient adherence and use of preferred or appropriate alternative regimen.</li> <li>• Swab symptomatic site(s) for <i>N. gonorrhoeae</i> culture and antibiotic susceptibility testing <math>\geq 72</math> hours after treatment. NAAT may be obtained in addition to culture <math>\geq 7</math> days after treatment.</li> <li>• Re-treat for suspected treatment failure.</li> <li>• Assess for other STIs that may cause persistent or recurrent symptoms. For persistent or recurrent urethritis negative for <i>N. gonorrhoeae</i> and <i>C. trachomatis</i>, treat empirically for <i>M. genitalium</i> and/or <i>T. vaginalis</i> according to CDC recommendations.</li> <li>• Assess for non-STI etiologies as part of the differential diagnosis if a patient is repeatedly symptomatic.</li> </ul>

**TABLE 3: Recommended Follow-Up after Completion of Treatment for Uncomplicated Chlamydia Infection** [adapted from CDC, 2015]

Clinical Circumstance	Recommended Clinician Follow-Up
Asymptomatic after treatment with preferred or alternative regimen.	<ul style="list-style-type: none"> <li>• Retest at 3 months (or as close to 3 months as possible) post-treatment to assess for reinfection.</li> <li>• If the lab test is positive for <i>C. trachomatis</i>, assess for re-exposure and partner treatment and re-treat with recommended regimen.</li> </ul>
Symptomatic post-treatment: Persistent symptoms post-treatment; infection at any site.	<ul style="list-style-type: none"> <li>• Perform a test of cure at site of infection with <i>C. trachomatis</i> NAAT 3 weeks after treatment.</li> <li>• If test of cure is positive, assess for re-exposure and partner treatment, and re-treat with recommended treatment regimen using azithromycin or doxycycline. Azithromycin is preferred to maximize adherence.</li> <li>• If test of cure is negative, consider other STIs* that may cause persistent or recurrent symptoms.</li> <li>• Consider non-STI etiologies as part of the differential diagnosis when the patient is repeatedly symptomatic.</li> </ul>

\* Other STIs may include *M. genitalium*, *T. vaginalis*, herpes simplex virus, adenovirus, and enteric bacteria.

**TABLE 4: Recommended Retreatment Regimens after Suspected Failure of Treatment for Uncomplicated Gonococcal Infection** [adapted from CDC, 2015]

Clinical Circumstance	Recommended Treatment
Possible reinfection (most cases).	Ceftriaxone 250 mg by mouth in a single dose PLUS azithromycin 1 g by mouth in a single dose.
Low reinfection risk; initial treatment was incomplete or regimen administered was not preferred or alternative.	Ceftriaxone 250 mg by mouth in a single dose PLUS azithromycin 1 g by mouth in a single dose.
Low reinfection risk; initial treatment with cefixime and azithromycin.	Ceftriaxone 250 mg by mouth in a single dose PLUS azithromycin 2 g by mouth in a single dose.
Low reinfection risk; initial treatment with ceftriaxone 250 mg IM and azithromycin 1 g by mouth.	Gentamicin 240 mg IM or gemifloxacin 320 mg by mouth PLUS azithromycin 2 g by mouth in a single dose.
Reduced susceptibility to relevant antibiotics on antimicrobial susceptibility testing.	Consult local health department.
Patient cannot follow above regimens due to allergies.	Obtain clinical consultation with infectious disease specialist.

### → KEY POINTS

- Because most gonorrheal and chlamydial infections are asymptomatic, regular screening is essential to protect patients' health and prevent the spread of STIs. This is an essential component of patient education.
- People infected with *N. gonorrhoeae* are frequently coinfecting with *C. trachomatis*.
- Although LGV occurs only sporadically in the United States, outbreaks of LGV proctocolitis have been reported in NYC and other cities among MSM, and many of these cases occurred in individuals with HIV.
- Gonococcal and chlamydial reinfection rates are high among people who have been successfully treated.



← Use this code with your phone's QR code reader to go directly to a mobile-friendly version of this guideline.

■ This 1/4-Folded Guide is a companion to the New York State Department of Health AIDS Institute guideline *Management of Gonorrhea and Chlamydia in Patients with HIV*. Full guideline is available at [hivguidelines.org](http://hivguidelines.org).